
WWDA Application – Application Form   Version 2. Date of Issue: 01/09/2022  

Page 1 of 42 
 

 

 
 
 

Waste Water Discharge Authorisation  
 

Application Form  
 
 
 
 
 
 
 
 
 
 
 

Environmental Protection Agency 
PO Box 3000, Johnstown Castle Estate, Co.  Wexford 

Lo Call: 1890 335599 Telephone: 053-9160600   Fax: 053-9160699 
Web: www.epa.ie Email: info@epa.ie 

  

EPA Ref. No: 
(Office use only) 

http://www.epa.ie/
mailto:info@epa.ie


WWDA Application – Application Form   Version 2. Date of Issue: 01/09/2022  

Page 2 of 42 
 

ABOUT THIS APPLICATION FORM 
 
This Application Form is for the purpose of making an application for a Waste Water Discharge 
Authorisation under the European Union (Waste Water Discharge) Regulations 2007 to 2020, or for the 
review of an existing Waste Water Discharge authorisation. It should be completed in accordance with 
the Guidance Document which is available on www.epa.ie.   
 
A valid application for a Waste Water Discharge Authorisation must contain the information prescribed 
in the European Union (Waste Water Discharge) Regulations 2007 to 2020. Regulations 16 and 24 set 
out the statutory information requirements for a Waste Water Discharge licence (WWDL) and a 
Certificate of Authorisation (CoA) application respectively. 
 
Neither this Application Form nor the guidance document purport to be and should not be considered 
a legal interpretation of the provisions and requirements of the European Union (Waste Water 
Discharge) Regulations 2007 to 2020. 

While every effort has been made to ensure the accuracy of the material contained in this Application 
Form, the EPA assumes no responsibility and gives no guarantees, undertakings or warranties 
concerning the accuracy, completeness or up-to-date nature of the information provided herein and 
does not accept any liability whatsoever arising from any errors or omissions.  

Should there be any contradiction between the information requirements set out in this Application 
Form and any clarifying explanation contained in the Guidance Note, then the requirements in this 
Application Form should take precedence. The requirements of the Regulations shall take precedence 
over any considerations mentioned in this Application Form, the guidance document or on the website.  
 
The Application Form comprises sections A-E as follows:   
 

Section A:   Non-Technical Summary 

Section B:  General 

Section C:  Discharges & Monitoring 

Section D:  Impact Assessment 

Section E:  Declaration 

 
 
  

http://www.epa.ie/


WWDA Application – Application Form   Version 2. Date of Issue: 01/09/2022  

Page 3 of 42 
 

SECTION A: NON-TECHNICAL SUMMARY 

Advice on completing this section is provided in the accompanying Guidance Document.  
 

A.1 Non-Technical Summary 
This part of the Application Form collects a Non-Technical Summary which identifies all environmental 
impacts of significance associated with the discharge of waste water from the waste water works.  
 
A1.1 Supporting documents 
Complete the following table and submit the relevant supporting document as Attachment A1 in 
accordance with the guidance.   
 
Table 1 - Non-Technical Summary Document Name 

Document type Document name 
 

Non-technical summary 
 

Attachment A.1.1 - Non-Technical Summary 

 
  



WWDA Application – Application Form   Version 2. Date of Issue: 01/09/2022  

Page 4 of 42 
 

SECTION B: GENERAL 

Advice on completing this section is provided in the accompanying Guidance Document.  
 

B.1 Application Details 
This part of the form collects contact details, the type of application, and the location and size of the 
agglomeration.  

 

B.1.1  Application Type  
This part of the form collects details of the type of application being made. 

 

Table 2 – Application Type Tick as appropriate  

() 

A Application for the review of an existing authorisation   

B 
New application for a licence in respect of which the 
Agency has previously granted a certificate 

 

C New application for a licence for discharges (>500 P.E)  

D New application for a certificate for discharges (< 500 P.E.)  

 
If A or B are applicable, provide the following information: 

Current EPA Authorisation Register Number(s) D0126-01 

 
If A is applicable, provide the following information: 

Grounds for review on which the application is being made:  

The existing Wastewater Discharge Licence (WWDL) D0126‐01 for the Macroom WW 
Agglomeration was issued to Uisce Eireann on 15th July 2013, with a Technical Amendment issued  
on 19th December 2016. 
 
This WWDL Review Application is seeking the following alterations to the current WWDL D0126-
01: 

1) An alteration to Schedule A:  Discharges and Discharge Monitoring to decrease the 
Ammonia ELV from 2mg/l to 1.7mg/l and Ortho-P from 1mg/l to 0.8mg/l, based on the 
findings of the Waste Assimilative Capacity (WAC) Assessment completed for the Primary 
Discharge from the agglomeration; 



WWDA Application – Application Form   Version 2. Date of Issue: 01/09/2022  

Page 5 of 42 
 

2) An alteration to the PE of the agglomeration, which will be increased from present 6,000PE 
to 8,300PE, when upgrade works are complete; 

3) Update of the Storm Water Overflows Register recorded in Schedule A.3 of the WWDL. 
 

 
If C or D are applicable, provide the following information:  

Date on which the waste water works became / 
becomes operational: 

N/A 

 
In the case of an application for a licence (review), confirm the agglomeration population equivalent 
(p.e.): 
 
Table 3 - Agglomeration p.e. thresholds 

Discharges from agglomerations with a p.e. of Tick as appropriate 

() 
more than 10,000  

2,001 to 10,000  

1,001 to 2,000  

500 to 1,000  

 
 

B.1.2  Applicant’s Details 

Provide the following information: 
Table 4 - Name and Address of Applicant 

Name*: 
Uisce Eireann 

Address: 

Colvill House  
24-26 Talbot Street  
Dublin 1 
D01 NP86 

CRO Number: 
530363 

Tel: 
01 892 5000 

e-mail: 
WastewaterLicensingSouthern@water.ie  

mailto:WastewaterLicensingSouthern@water.ie


WWDA Application – Application Form   Version 2. Date of Issue: 01/09/2022  

Page 6 of 42 
 

*This should be the name of the water services authority in whose ownership or control the waste water 
works is vested. 

 
Note that only application documentation submitted by the applicant and by the nominated person will 
be deemed to have come from the applicant. 
 
Table 5 – Name and Address for Correspondence  

Name*: 
Waste Water Discharge Authorisation Specialist 

Address: 

Uisce Eireann, 
Colvill House, 
24-26 Talbot Street, 
Dublin 1,  
D01 NP86 
 

Tel: 
01 8925000 

e-mail: 
WastewaterLicensingSouthern@water.ie 

*This should be the name of person nominated by the water services authority for the purposes of the 
application. 
 

 
B.2.  Agglomeration Details 
This part of the form collects details of the agglomeration, the waste water works and any associated 
waste water treatment plant, capacity details and waste water inputs. 
 
B.2.1 Agglomeration name and Geographical Location 

Table 6 - Agglomeration Name and Location 

Name of Agglomeration:  Macroom 

Name of townland or townlands of the 
agglomeration served by a waste water works to 
which the application relates:  
 

Sleveen East 
Sleveen West 
Gurteenroe 
Codrum 

Included on EPA Waste Water Priority List?  No 

Included on European Commission infringement list?    No 

 
  

mailto:WastewaterLicensingSouthern@water.ie


WWDA Application – Application Form   Version 2. Date of Issue: 01/09/2022  

Page 7 of 42 
 

B.2.2  Waste water works and associated Waste Water Treatment Plant(s)  

Table 7 - Waste Water Works 
Description of the existing waste water works:   Macroom is a small town located 

approximately 30km west of Cork City.  The 
existing Macroom Sewerage Scheme consists 
mainly of a combined collection network.  
Flows from the east of the catchment gravitate 
directly to the existing Wastewater Treatment 
Plant (WWTP), while flows from the west 
gravitate to Masseytown Pumping Station (PS), 
from where they are pumped east to a high 
point, from which they gravitate to the WWTP.  
4 No. further PS on the network also service 
residential developments. 
 
The existing Macroom WWTP which is accessed 
directly off the Saint Colman’s Park residential 
development public road has a design capacity of 
6,000 Population Equivalent (PE)  
 
The existing WWTP includes the following 
treatment stages: 

• Storm flow separation chamber using 
high level weir, with Storm Water 
Overflow (SW002) flowing to the Sullane 
River via the Primary Treated Effluent 
Outfall (Co-ords 134957E, 72953N); 

• Preliminary treatment, consisting of a 
single 6mm automatic screen with a 
high-level bypass and 30mm manually 
raked screen downstream of the fine 
screen; 

• Secondary treatment, consisting of the 
following: 

o Biological treatment: 1,240m3, 
1.5m deep, single oxidation 
ditch fitted with 3no. vortex 
aerators and 1 No. original 
surface aerator; 

o Secondary settlement: single 
15.2m diameter settlement tank 
with half bridge scraper; 



WWDA Application – Application Form   Version 2. Date of Issue: 01/09/2022  

Page 8 of 42 
 

• Ferric sulphate IBC dosing chemical at 
the outlet of the inlet works - currently 
not operational; 

• Sludge treatment 
o 26.5m3sludge 

holding/thickening tank; 
o Sludge dewatering provided by 

a single screw press with a 
capacity of 650kg/d and 
ancillary polymer make-up unit. 

• Following treatment, the secondary 
treated effluent from the WWTP is 
discharged by gravity to the Sullane river 
(which borders the WWTP site) through 
a 20m long outfall (SW001) (Co-ords 
134957E, 72953N). 

Description of proposed development, if any, to 
which the application relates: 
 
 
 
 
 

It is proposed to increase the capacity of the 
WWTP to cater for the 25 year design projections 
as follows: 

• 25-year Design Projection: 8,300 PE  
 
A Waste Assimilative Capacity (WAC) Assessment 
Report was carried out which, based on the 
above referenced design projections, 
determined that the River Sullane has sufficient 
assimilative capacity to accommodate the 
discharge from the upgraded WwTP.  As such, 
following completion, the proposed Macroom 
WWTP upgrade will meet the ELVs as follows: 

• pH  -  6-9 
• BOD  -  25mg/l 
• COD  -  125mg/l 
• Suspended Solids  -  25mg/l 
• Ammonia  -  1.7mg/l 
• Orthophosphate  -  0.8mg/l 

 
The proposed upgrade works will comprise of the 
following: 

• Preliminary treatment: 
o Upgrade and replacement of 

the existing storm water 
overflow (SWO) immediately 
upstream of the inlet works 



WWDA Application – Application Form   Version 2. Date of Issue: 01/09/2022  

Page 9 of 42 
 

with new screened Dual SWO & 
EO (SW002); 

o Decommissioning of the 
existing preliminary treatment 
works including the screen; 

o Construction of a new inlet 
works and screening system; 

o Construction of a new grit 
removal system; 

o Construction of a new full flow 
to treatment (FFT) pumping 
station; and 

o Construction of a new 
stormwater storage tank, 
equipped with storm water 
pumps. 

• Secondary treatment: 
o Decommissioning of the 

existing oxidation ditch; 
o Construction of a new flow 

splitting chamber; 
o Construction of 2 No new 

integrated fixed-film activated 
sludge (IFAS) reactor tanks 
(Aeration Tanks); 

o Decommissioning of the 
existing final settlement tank; 

o Construction of 2 No. new final 
settlement tanks; 

o Construction of both return & 
waste activated sludge 
(RAS/WAS) pumping stations; 

o Installation of a lime batching & 
dosing facility, and; 

o Installation of ferric sulphate 
dosing system including 
bunded chemical storage tank. 

• Sludge management system: 
o Decommission existing sludge 

holding tank; 
o Construction of a new sludge 

picket fence thickener (PFT); 
o Construction of an odour 

control system; 
o Installation of a new polymer 

make-up system, to be located 
within the existing building 
which is to be retained; 



WWDA Application – Application Form   Version 2. Date of Issue: 01/09/2022  

Page 10 of 42 
 

o Decommissioning of the 
existing dewatering equipment 
within the existing building; and 

o Installation of a new sludge 
dewatering equipment/system 
(to be installed within the 
existing building, which is to be 
retained). 

• Outfall: 
o Construction of a new final 

effluent sampling manhole on 
the existing outfall pipeline, 
within the WWTP site; 

o Discharge of final effluent 
through the existing outfall to 
the River Sullane – SW001 (Co-
ords 134957E, 72953N). 

• Ancillary works: 
o Construction of a solar PV panel 

installation capable of a 
maximum power generation of 
42.32kWp; 

o Construction of a new sheet 
pile flood protection wall. This 
wall is to be constructed within 
the site boundary to a level of 
300mm above the 0.1% Annual 
Exceedance Probability (AEP) 
(1-in-1000 year) flood level; 

o New standby energy generator 
& bunded fuel tank; 

o Relocation of the existing shed 
from the southern side of the 
WWTP site to the northern side 
of the WWTP site; 

o Demolition of existing sheds 
adjacent to the site entrance to 
create a designated area with a 
separate site entrance to be 
used by Cork County Council 
Roads Department; 

o Construction of a new control 
and administration building; 

o Construction of new surface 
water drainage system with oil 
interceptor and attenuation 
system, in accordance with 
Sustainable Drainage Systems 
(SuDS); and; 



WWDA Application – Application Form   Version 2. Date of Issue: 01/09/2022  

Page 11 of 42 
 

o Site landscaping and finishes. 

Number and type of waste water discharges from 
the waste water works including proposed waste 
water discharges:  
 
 
 
 

The following discharges will be present within 
the upgraded Macroom sewage scheme: 
Macroom WwTP: 

• SW001: 
o Primary Discharge Point 
o Location: 134957E, 72953N 

• SW002: 
o Dual Storm Water Overflow 

(SWO) & Emergency Overflow 
(EO) 

o From: High Level Overflow from 
upgraded Formula A Chamber 
(upstream of Inlet Works) 

o Location: 134957E, 72953N 
(discharges through Primary 
Discharge SW001 outfall pipe) 

SW004 
o Storm Water Overflow (SWO) 
o From: Proposed Storm Water 

Holding Tank 
o Location: 134957E, 72953N 

(discharges through Primary 
Discharge SW001 outfall pipe) 

 
Masseytown Pumping Station: 

• SW003 
o Dual Storm Water Overflow 

(SWO) & Emergency Overflow 
(EO) 

o From: Masseytown Pumping 
Station 

o Location: 133877E, 73203N 
Is the network assessment complete? Yes 

If the answer above is no, in what year is the 
assessment expected to be complete?  

N/A 

 
  



WWDA Application – Application Form   Version 2. Date of Issue: 01/09/2022  

Page 12 of 42 
 

Table 8 - Waste water treatment plant associated with the waste water works 

Site contact Name*: 
Regional Wastewater Compliance Specialist 

Address of waste 
water treatment plant 
(including Eircode): 

Macroom Waste Water Treatment Plant 
Sleeven East, 
Macroom, 
Co. Cork 

Telephone Number: 
01 8925000 

e-mail: 
wastewatercompliancesouthern@water.ie  

Grid ref (6E, 6N) 
134945E, 72932N  

Description of the 
treatment process 

A brief description of the proposed treatment process is as follows: 
Formula A Chamber: 
Flows entering the WWTP shall be directed through a Formula A Chamber 
which shall be split into 2 No. cells divided by a weir.  Flows shall enter the 
foul side of the chamber and on normal conditions (up to Formula A) shall 
be forwarded to the inlet works.  If flows surpass Formula A, they will 
overflow through the weir to the storm side before been directed through 
a screen and onto the storm tank.  Should the storm tank be full to capacity, 
the effluent will overflow via SW002 directly to the river through Primary 
Discharge outfall pipe @ 134957E, 72953N. 
Inlet Works: 